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IMPLEMENT PARTS PRICE LIST

Part No. Price Description 5 | &
FERGUSON HEAVY DUTY MOWER-PEQO-21-CUTTER BAR PARTS
S5PEO-1205-C X$27.00 | Cutter Bar Assembly Less Inner Shoe - 5! ..... A 0 1
6PE0-1205-C X 31.50 |Cutter Bar Assembly Less Inner Shoe — 6! ........cn.. Sisielesetatele 1
PEO-1231-B X S| IKnife ] ipt —BPT aink i B, L AR Ol B A T I S0 4| 5
PEO-1232 X .35 |Knife Clip - Inner ...... SSLEE TSR FROPR AP AR o S b 4 1 1
355624-S Square Neck Bolt. - ‘Guard to Bar to Clip viveitesvsvassans ateiew et | RO | ET52
33792-8 Hex Nut - Guard to Bar to Clip .......... I ER VP i Pl i (1) Fea B
SPED-1233 X 1.00:1Knife’ Backy= bl sl o & % e T el e R S K 1
6PE0-1233 X 1.00 |Knife Bacle #0108 Sl o i nsg e il e W¥iue il laly Sale sisie ot 1
PEO-1234 X 1.95 |[Section - Serrated (Box of 25) .......... i hate o d o v «aes | 20 ] 24
PEO-1235 Xi-:1.:50 [ Section ~aSmooth¥(Boxsol 125) ol s dho i i, P e B 20| 24
60370-S R.H. Rivet = Section i to Knoife Batk i tve e eesrssessnesas 30| 38
60454-S R.H. Rivet - Knife Head to Reinforcement to Back ..... AT 6 6
60413-5S R.HG Rivet —KnifefHead 1o Backi .k, e s sicesies cnsoess e s e T 7
PEO-1236 XE :1::50; \GuardiPlated(Bomiafgi25), i Sasmiaiinn n . ook SRR PR i e e 19| 23
PE0O-9722 C.S. Rivet - Guard Plate to Guard ....... S T, e s e 19| 23
PEO-1244 X -50 |Guard and Plate Assembly - RegUlar ....covevnneneennns o v wensran |18 | EEED
PEO-1245 X .55 |Rock Guard and Plate ASsembly ....eevernennnnns Y s R A . |18 |322
350690-S i Guard  Bo Lt (S o T GUAT AU OBaT o e sl e e s o s o e 4 ot a b1 91 11
355624-S Guard Bolt (Long) - Guard to Bar to Clip ................. SR £ 10 1 10
33792-S ; Hex Nut - On Guard Bolt ......... S S O P Y P o 05 AT .. 1191 23
5PEO-1250-B X 6.50 [Knife Assembly - 5! (Regular Kn1ves} S0 60 o e 0 o 5 A fond] I
6PE0O-1250-B ‘X 7.00 |Knife Assembly — 6! (Regular Knives) .....ieevenconnnens R 1
5PEO-1251-B | X 7.00 |[Knife Assembly - 5' (Serrated) ........... AR Rk e e el el aa. et 1
6PEO-1251-B X 7.50 |Knife Assembly - 6! (Serrated) ........ooo.. TR RN E ok T 1
PEO-1252 X .60 |Rock Guard and Plate Assembly (Outer Only) .....cevevevnennn. T4 ]
PEO-1253 X .55 | Guard and Plate Assembly - Regular (Outer Only) ............ X 1 1
PEO-1254-B p, R A ) TR TN (55 48 oierty b 1 BB o frcs ST A e e e AT R e 1
60413-S R.H. Rivet - Knife Head to KnidfetBackay. ml LS s, i el 7 7
60454-S R.H. Rivet - Knife Head to Reinforcement to Back .......... e 6 6
PE0-3920-B X 1.70 | Inner Shoe Sole Assembly ............. TR S P s e O o 10 3 1 1
20895-S i . |Hex Head Bolt - Bracket to Shoe .......eveeen... LR O 171159,
351436-S Special Lock Washer - Bracket to Sho® ..ivveverierernnnnncenns 3 1 1
'33792-S HexaNuti=SPracketetosShbe &« ol o v o, AT e b e 1 1
23502-S Carriage Bolt - Sole to Inner Shoe to Grass Rod ......oveunnnn. 1 1
34708-5 Flat Washer - Sole to Inner Shoe to Grass Rod ......evevvennnd 1 1
33801-5 Hex Nut - Sole to Inner Shoe to Grass Rod v..eveeseeenceeas e 1 1
PEO-3923-B XeA1T . 508 EInhe rgi ShocRAE sSembIawont - T 8 sl St (Nl 0 S0 okl S niea s v s 1551
350719-5 Carriage Bolt - Bar to Shoe ..... A e T R e e e s 2 2
351500-8 Lock Washer — Bar to Shoe .......cccvcuan o vos s e e e e ) 2
33806-5 HexsNut —SBarStoMShoe®. .. ... k. Bo o TR Ty O TR A S 2 2
20879-5 Hex Head Bolt - Lever to Inner Shoe ..... B oy AR . T P 3 3
33792-S HexaNut@-Sllevermtominne GaShoe « umi it i v o e i nn s s 3 3
351436-S Special Lock Washer - Lever to Inner Shoe .......ovvuvenn. aaiia 3 3
PEQO-3927-B X .30 | Ledger Plate - Inner Shoe ........ D e B A T P AR S 1 18
62272-5 C.S. Rivet - Ledger Plate to Inner Shoe ...vevevennn.. HEE AL 4| 4
PEO-3930 X .90 | Quter Sole Assembly ..... 50600 O T IRt FEES At o Lt 1 1
23440-5 CarniagelBoliti—ROUTeT "ShoeltotS0Lle s . i dess s vioiais v ons S g 1 1
33799-S Hex Nut - Outer Shoe to Sole ........ o S i v P S e 1 1
34807-8 : -+ | Lock Washer - Quter Shoe to Sole ...... o T VL - Tl ST 1 1
5PE0O-3941-B X 283051 Eingen Bar e o OO (s TR i e i ATV 1
6PE0-3941-B D R IRV 25 b T RN o (B0 L) BB 0 b oo ey ri e Do PR, S A S e e e 1
PEO-3943 b, GRE B Lo == el IPLEGE o LGliis (Tl D e 5 A s A A e s S S VR TP S e 5 6
PE0O-3945-B X .60 | Wear Plate - Rear Knife Guide ........... L R P T SR S 1 1
350719-S Cannt e E el B O A R O S O . s e 25 v v v snis's wises as s anonss . 2 2
351500-5 bare)ls [EGEINGE = BRGT e SnED S B o A RS e S N P I PRI 2 2
33806-5 HexéNut® = Bat#toi Shoet ¥l . 1., L. o e R 4 SRR S, TR S 221 S 2 2
PEO-3946 X BN ) e e iy T = Oy e R 1 e e o L S U 1 1
62303-S C.S. Rivet (Short) - Plate to Shoe ...... i A st g 1| s
62357-S SR et (L on R P ate LORShOE o it o sen cnaasnasensnse 1ijg =1
PE0O-3947 Xt 25408 OU e Sh o R WAl a e e, & o b ity v v st o, saeeven 1 1
355624-S Square Neck Plow Bolt - Quter Shoe to Bar ..oveeevnennneennns 2 2
351436-S Special Lock Washer - Outer Shoe t0 Bar ..vesvevenrenensnnnns 2 2
33792-5 Hex@NUutE — DUt e T S N O e Ol DA T . E s it s n s aisre s aTe ss s n'e s as aramansa 2 2

X Special Discount




IMPLEMENT PARTS PRICE LIST
Part No. Price Description 5 | &
™
( ] FERGUSON HEAVY DUTY MOWER-PEO-21-CUTTER BAR PARTS (Continued)
PEO-3949 X$ 1.00 |Caph- Inner Shoel . it are. et TR i e e ate e e e 1 1
20872-5 Hex Head§Bolitd —HCap Rt ol INNET SHOS! v . vuasenannssafinees i 2 2
351436-5 Special Lock Washer - Cap to Inner SHOE ....uvevuennnnnnnnn.. 2 2
1 PEO-3954-B X <50 | Gras s R O e . L L e e vt sy 1 1
(“; 23502-S Carriage Bolt - Sole to Inner Shoe to Grass Rod ............. 1 1 <
34708-5S Flat Washer - Sole to Inner Shoe to Grass Rod ......... e i 1 1 s
33801-S Hex Nut - Sole to Inner Shoe to Grass ROd .....uowvuvennenn. Lo B 1 1 5”
PEO-3955-B X. 4.00: |GrassiSticlkie. SSRGSk, R s e o T Tafe1 15
PEO-9669 U-Bolt - Grass Stick tO SWAThDOATd ...euervnrrnornnsnennnn... o i
! 33798-5 Hex Nut - Grass Stick to Swathboard .......ooveverenmnnnnnnns 2 2
| 23408-5 Carriage Bolt - Grass Stick to Swathboard ...........eveunn.. 1 1
! 33797-5 Hex Nutg-—PEotlCanniageWBo Lt edet. . o e ed embe i 1 1
! 34806-S LockiNasher@ i RoTABOVESBOLLS <.+ i o sone s nirte b0 ot e L5 0 ue all, 3
L PEO-7022 .30 | Spring cESwalthboandr .o s ot b cifes LIRS . T o W L aNaa 1 1
y PEO-7916 .20 |Brace — Swathboard ......veevevves N R BTt X IR 11 1
PEO-7982-B X574 000} 'Swathboar dEeey. Sy SdienT caligbl s i % KNy S S e LT, 4 ) 1 1
PE0-8042-C X S I ron KN I RENG U ey rarsiic v s s Sl | 6 L T e PR ol L 1 1
23502-S Carriage Bolt - Front Knife i estarShoesry Wb i whlds  Wul. b 2 2
PEO-9705 Front Knife Guide Shim ...... & O I AP P e o 0o B A B B PO s AL
351436-S Special Lock Washer - Front Knife Guide to Shoe ........ e 2 2
i 33801-S Hex Nut - Front Knife Guide to ShOE .vvurueinnerennrnnnnnnnnn 28] 2
i PEO-8043-B X .65 |Rear Knife Guide ..... S GO T, S B S TR e, 1 2 O i~ LN SR S 1 1
! 350719-S Carriage Bolt - Rear Knife Guide to Shoe ......vvovuuunn. PR 2 2
PEO-9702 Rear Knifie Guidel Shim .. . .88 & .. B o O b T A b et
351500-8 Lock Washer - Rear Knife Guide to Shoe ..........vuen.. Pt 2 2
! 33806-S Hex Nut - Rear Knife Guide to ShO€ ................. b B 2] 2
! PE0-9752 X' .35 [Reinfiorcement S KniifelBack ot it C R IRE R L e 1|1
! 60454-S R.H. Rivet - Knife Head to Reinforcement to Back ............ 6] 6

i
L O
! } X Special Discount




20872

1232
3943
394l

9722 .
3379 N

355624 AT
(LONG) o3 |2

%

N ‘f R\ ' 3

AN =) 4 60370

ASS'Y. 7 350690(SHORT)
3946 X[ 1252 (END ROCK GUARD ONLY)
62357 1253 (END GUARD ONLY)

62303 355624

HEAVY DUTY MOWER-CUTTER BAR PARTS

1234-SERRATED
1235-SMOOTH

1233
60454
9752

1250 ASS'Y. (SMOOTH)
1251 ASS'Y. (SERRATED)

60413
1254

60454

REGULAR
GUARD
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' 9521
b 5593
7402I
72017

5591
559I

5593
9520
7422 ASS'Y.

5518
5519

7878
33848
34810

9709
9546
6148

7992

Far

==

7997 ,22644-S

o/ 7440 34806

oy % / 5584
&9{%‘“ 9518

7420 ASS'Y,

HEAVY DUTY MOWER-TORQUE TUBE AND PITMAN ASS'Y.

2 5532 ASS'Y.
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9N-57| ASS'Y.
7812

9660
7849 351500
33806— 5539
6154 i 8079
i 7998 20549 1545
go29 1540

351500
9697 9737
Sl 7030
33846
3472
33792
351436

et
N g‘“““a-33979
1543

7965
25720

6145 X

9516 —

1538
20387 21447
34808 7808
33798 351436

9634
Qa%%i_ 9555
9575

HEAVY DUTY MOWER -FRAME PARTS
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IMPLEMENT PARTS PRICE LIST

Part No. Price Description Unit
-
( y FERGUSON HEAVY DUTY MOWER-PEO-21-FRAME PARTS
PEO-50 $7BT00 ] Curh Ty eT A R e T b s S e B en % o sa o tiioipde S OR S, T 1
PEO-1530 3.45 V-Belt - 56" (Use with 9-3/4" Diameter PuRleymimte s & o oilids, , 2
PEDO-1531 2.85 | V-Belt - 54" (Use with 8-1/2" Diameter Pulley) .............. 2
PEO-1535-B .10 | Chain - Inner Shoe Lever (2 Links) ...... caelsiaEe e e e st 1 T
(’} PEO-1538 .40 | Chain - Hinge Balance (12 Links) ...veuiuieiuuinnnennnnennnnnnn. 1 e
o PBEO-1540 45 {:Chain® - Safety: CESEIINKS ) fobiie o sfes % 510 s s Mo s b b s a e it B ns 1 o5
PEO-1541 3.00 | Cable - Elevating ....oeeveueneennnsnnns, T A S ces i 1 23
PEO-1542 154" Chain — 3P0 4SpRinEiad B P il e o A e T g2
PEO-1543 .15 Link - Clutch Throwout ............u... R R T a4 R O . 1 T
PEO-1544 L5 ] -Clevigi— PulY SpringfChaini: . i dit e o e eile site chor b s S it s u ate 1
PEO-1545 .10 Repadr Links 08 i riaavdl LT o SR LR s P PrIPE P T T -
g PEQO-3958-B 2.50 | Lever - Inner Shoe ....c.vvvvnnnnnn w0010 a o ta e e e e cn, e g Fale s i
20879-5 Hex Head Bolt — Lever to Inner Shoe ......................... 3
s 351436-S Special Lock Washer - Lever to Inner Sho€ .....oveeevnenrnnn. S 3
33792-S Hex Nut - Lever to Inner Shoe ............. RO o P IR T, 4 PR, 3
PEO-5502-B 1.00 DUST sCap e - PAGMAN, o s 5Pt o o B i e 0 0 g i¥ite sie e » o are UL S PR, 3 1
PEO-5511 X 4.00 Bushing: =/ VoPULley v don Sasire saree she;sitste iuts v olain el 1
21448-5 Hex Head Bolt — Bushing to PUlIeY ,..evviteninnccnncnnnes e 3
351436-S Special Lock Washer - Bushing to PUlley .....cvvvenenneenesns 3
PE0O-5518 .10 | Gasket {.015) - U-=Joint HOUSING +eveervrrivenrnnrnnnsnes S heEar e -
PBO-5519 .15 | Gasket (.030) - U-Joint HOUSINE +evuveivnnrnnennnnenn TR T =
PEO-5520-B .07 Cork Gasket - U-Joint ..... N, S R TR R R o o I -
PEO-5521 1.25 Rubber -Bushing: — «StTailghi- o e it e it ara ate sharalais v o 5 2
PEO-5523 1.00 Rubber Bushing - Tapered ......iceeivunncnnns e s T TGN, s 2
PEQO-5532 1.50 Roller Bearing - Pitman BOX «.w.eseeiascsinenrsses i R 2
PEO-5541 .10 | 3/4-14 Pipe Plug (In Hinge Casting) ......veveveun. fers sk 2
PEO-5544-B .60 Bearing Assembly - U-Joint ........... S R e T o3 e DA 8
PEO-5560 .25 Bushing—*PitmantBoX . i st etas e o ot o o st B 1 3 SR e e e 2
PEO-5584-B X 3.00 Pltman Box with Bushing .. ... vh v ceneesns e e te wraia st e iara v refoiaein 1
} C‘} PEO-5586 P20% (B LOCKURINE. . SO ot s ST LR L s R R st 81
4 . PEO-5591 .60 | Race - Roller Bearing ........... e N R ARRRRR 4
PEO-5593 1.40 Conel-tRollergBeari ngd b oo oo s b A i AT A ‘e 4
PEQO-5596 .10 Insulator Tube ......... et PG Sl S 2 wtote v ainiesyie o nkece o 1
PEQ-5597 .90 | Pitman Ball Cap (In31de) Yo o e pe ey R ot R WA o8 e e % 1
20392-8 Hex Head Bolt - Pitman Ball Caps to Pitman ATI .....vveenvens 2
34809-S Lock Washer — Pitman Ball Caps to Pitman ATm ......c0v0un.. ' 2
PE0-6141 6.50 V-Pulley - 5-5/8" Diameter (Driven Pulley) B ) e MR ot X L . 1
74028-5 Clevia Pin — Pulley Wucvevenns SRS SURS S SN, ARk (T . 1
72009-S Cotter Pin — In Pulley Clevis Pin ......ev0nvuenn. b, TR e S 1
PEO-6143 X 7.50 | V-Pulley less Bushing (8-1/2" Diameter) ~ Low Speed ......... 1
PEO-6144 | X 8.50 | V-Pulley less Bushing (9-3/4" Diameter) - High Speed ........ 1
PEO-6145 2.00 Puld ey Cable i i hin. sl et e st i, o A Asida SR A G T 1
PEO-6148-B ' 2.65 Bracketir=—. Cable Pulilley 555 o5 ofiso, 5l ol et S it o i et 1
PE0O-9546 Cable ' Pull eve-PAnmsiin e o Te ot s b MR, L et s 1
PEO-9555 Pin - Cable Pulley Bracket to Hlnge B h e e o Y AT, s o 1
PEO-6152 X 11.75 V-Pulley (Low Speed) .vevevvvenrrorecennas OO0 TR s B ol 3 1
PEO-6153 X 12.75 V-Pulley (High Speed) ............ EA ATty T AT R M I 2 1
PEO-6154 2200 |7 Sheave. - Cable (sls) Lariaiiss Jeb ] P8 O R A ot e PO o A 0 1
PE0O-9634-B | . Pin —iCablesSheave . codlaifiln ool i s TR e T e 1) 1
PEO-6161-B 1350 AU—T0oint. JOUTNAals iiut viss et erinlaie du a vele ] ST S S AR 8 2
PEO-6622 ; 2804 L Wrdst Pin i it s B A SRR Gt R e AR syl 1
PEQO-6815 4.00 Arm - Drag Bar ..... AR - R o £ L e ST R 1
PEO-9744 Bolt — Drag Bar to ATM, ovisavieassasnsaals A e R A, SR e 1
34813-5 ! Lock Washer - Drag Bar to ATm .vuvueennnnnnnn. B RO s 1
33852-8 Hex Nut - Drag Bar to Arm ......... O N R SR < hh P 5 Ay R, L A 1
€;§ PEO-7016 3.00 Cross Balance Spring with Plug ..... s ofaiabh g S R N L 1 1
PEO-7021 3.00 Balance Spring with Plug ............ A SRR AL I e e 1
PEO-7030-B .25 Spring - Clutch THrowouUt .oeeeeeeeeececenas S R g e Smd, 1
PEO-7048 .05 Spring . tPlungersleveratis Fiia o .0 omn sl s AREA TR B T » 1
PEO-7050~-B 4.00 Pull Spring with Plug .............. LA AP R g s T e AL 1
| @ PEO-7051-A 1.00 | Plug - Spring ....... PR e AN S sl 8 2
: PEO-7051-B 1.00 Plugi —-Spring: & ot o sl en i e o B g SO e L e B 1

X Special Discount




IMPLEMENT PARTS PRICE LIST

Part No.

Price

Description

Unit

FERGUSON HEAVY DUTY MOWER-PEO-21 -FRAME PARTS (Continued)

PEO-7063
PEO-7213-B
PEO-T7216
PEO-7218
20878-5
351436-S
33792-5
PEO-7231

PEO-9575-B

PEDO-9613
33806-5

353035-A1-3

PEO-7420-B
74021-8
72017-5

PEO-7422-B

PEO-7428-C

PEO-7440-B

PEO-7808-B

PEO-7809-B
20882-8
351436-5
33792-5
21447-5

PEO-7812
20549-5
34809-5
33846-5

PEO-7837
22175-S
351500-S
33806-5

PEO-7844

PEO-7848-B
221768
351500-5
33806-S

PEO-7849-B
21046-5
33849-5

PEO-7856

PEO-T7864
20387-5
34806-S
33798-5

PEO-7878

PEO-7889

PEO-7917-B
22179-8
351500-S
33806-S
PEO-9500
351436-S
33792-8

PEO-7939

PEO-7961
21049-5
34813-8
33852-5

PEO-7965-B

PEO-7966-B

PEO-7974-B

PEO-T975

$ .18
6.50
1.50
1.50

10.50

15.00

18.50
25.50
X 8.50
9.75
10.00

.60

.15
5.35

8.00

1.00

.65

s
1.25
4.25

.45
2.25

.25
.65
2.00
2.00

Spring - Curb Lift Lever Pawl p ool
Shaft - Pulley Housing ....... A A P R L R wisleserete e
Cap AU J oI T HOUS TR o (IDTIETS) aate/s/e s shaie s o v 05 ss 50t a'a's s o sioinie e
Cap = o R OIS T O (O T T ) e a0 iii ae et an o/a W wate eadiirn
Hex Head Bolt - Caps to Pulley Housing and to Hinge .........
Special Lock Washer - Caps to Pulley Housing and to Hinge ...
Hex Nut - Caps to Pulley Housing and to Hinge ........... iforebe
Housing - Pulley ....... B I Ty R RO SIS TPy ST NPRPRr <, SR PRAL
Pin - Pulley Housing to Support Bracket ........c.e.. e
Adjusting Screw - In Pulley Housing .........ccivuninnninnnnns
Hex iNut = alam N uRg T oge PR 06 13 s o Siaieta i s v o onwals fareta arate
Zerk Fitting — In Pulley Housing ......c.ecueueeueennn B o
Drive Shaft and U-Joint Assembly (Lower) ....................
Clevis Pin - U-Joint to Pitman Crankshaft ..eeieivcecnnssnnes
Cotter PinEalIniClevi Sobin sy, . st im0 o i T
Drive Shaft and U-Joint Assembly (UpPper) .....ceeeevvonencans
Ball Seat and Tube Assembly .........
Crankshaft and Flywheel Assembly (Less Pitman Pin) ..........
L ame e R e e s lase i o a et afa AT e B el e erenstaes ceseses
Frame - L.H. ciovieivsnnanain O A T AT T b R U SR A . 2
Hex Head Bolt — Frame to Tractor (REAr) ...eeeevensnerncnenns
Special Lock Washer - Frame to Tractor (Rear) .ivsveviseresss
HexaNutd — Rrame it LTactor  (REar i s et o o ol e e ko sis o son g
Hex Head Bolt - Frame to Tractor (Front)
Bracket - Brace Rod ........ it o PSR B R R ceseresuas .

R N B R S

Brace - Hitch' ......... . e DS s 0 T LT et Py SR PO ol Lo g o
Hex Head Bolt - Brace to Lower Draw Bar Stay .....ec0cea. Sietee
Lock Washer - Brace to Lower Draw Bar Stay ..eeeeeeesssavnnns
Hex Nut - Brace to Lower Draw Bar Stay ...eeeecesssnrssnssses
Cablie Gl amp o R L B A e, s, ST S AR e
Bracket - Pulley Housing Support ........ inieinia VAR e le s e e
Hex Head Bolt - Clamp Bracket to Pulley Hou31ng Support .....
Lock Washer — Clamp Bracket to Pulley Housing Support .......

Hex Nut - Clamp Bracket to Pulley Hous1ng SUpporf ..cesveran .
Pedestal 5 Sian® B LN Lt . B o taiie s W o T e aym el s hre w e it
Hex Head Bolt - Pedestal to Frame .........ceveuu.. At R M
Hex Nutit—SPedeatal st o F rame = o i e o s hta s ais s To s 4 0 e e s s a i o s
Pawl — Curb Eifsl e verd . o S oy N N e bl wnaa e e s v o ~
Shield .= ‘ExhaustEPape s etuuie o o b v e L
Hex- Head Bol 8= 2Shileldailo Frame & i ot i ve enaisaisees e
Lock. Washer —gShielditorBErame 5. ol s ol . o vadn s aiae » S
Hex.Nut. —*ShielldistotEramet L My oot Vo oo ddes S e e s lw e Ve
Lever — Hand el GrAIpaerd. o adirtras s sl ol s s DR ) v s
Bracket — PuldBSpring o h e s s i e e c e s e e dlae it e aes
Extension - Elevating Lever ..... R L T et
Hex Head Bolt - Extension Lever to Tractor Lift Arm .........
Lock Washer - Extension Lever to Tractor Lift Arm ...........
Hex Nut - Extension Lever to Tractor Lift Arm ...............
U-Bolt - Extension Lever to Tractor Lift Arm ........c00vun K
Special Lock Washer -~ Extension Lever to Tractor Lift Arm ...
Hex Nut - Extension Lever to Tractor Lift Arm ...............
Yoke - Clutch Throwout faiitii i, cotin 8 R AP i
Brackels = Draps Bar il ehe e arars thetuie s alirs cliialar s Tia o o 5 s reia ive ma i aave
Hex Head Bolt - Bracket to Frame .......vo0000. L ot te et
Lock Washer - Bracket tOFIrame .....cceveeveccncnnnnnnncnnns e
Hex Nut ,~Bracket~to Frame .2 . s, e i s e s nnns ey
Hook - Safety Chain ..... o vn T A e PR TG wiaa N A .
SafietysChain) . o8 L o r ooy SR IL IE el o3k o it N R R T
Counterbalance hiever ... ... . o et e ilnrvs P
Lindc = Al £ i i i a% v o weees T s o1 OB D PR e SRR

bt b RO RO B DD 4 BD B DD bt b b b b 2O B RO BRI b b RO DD RO RO RD b b e e b b RO BD RO b= O B B s b b b b b et bk ek bt bl b bk b 0O 00 OO0 B b

X Special Discount
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IMPLEMENT PARTS PRICE LIST

Description

Unit

FERGUSON HEAVY DUTY MOWER-PEO-21 - FRAME PARTS (Continued)

Part No. Price

20895-5S

33792-5

22179-5

351500-S

33806-S
PEO-T977 $ 1.00

22180-S

351500-S

33806-S
PEO-7978 1. 75
PEO-7992-C 26.75
PEO-7997 4.00

25691-S

351436-5

33820-5

25724-5

351500-8

33862-S
PEO-7998-B 1.00
PE0-8038 .35
PEO-8055-B 1.75
PEO-8065 1.30
PEO-8066-B X270
PEO-8079 1.10
PEO-8082 4.40
PEO-8086 1.75
PEO-8089 .90
PEO-8090 6.75
PEO-8097 .05
PE0-8098 .05
PEO-8118-B 2.75
PEQ-8121-B 11.00
PEQ-8131 1.60

22176-5

22177-5

351500-8

33806-5
PE0-9500 - .40
PE0O-9511 .85
PEO-9516 .60
PE0-9518 .95
PE0O-9519 .10
PEO-9520 .15
PE0O-9521 .45
PE0-9530 .30
PEO-9546 1.00
PE0-9550 .25
PE0O-9551 .30
PEO-9555 .80
PEO-9558- B X 1.50
PEG-9565-B 1.50
PEQ-9566 .35
PEO-9575-B .85
PEO-9601 - .. 01
PE0-9604 .20
PEO-9610-B .95
PE0O-9611 .10
PEO-9613 .30
PEQO-9616-B .15
PE0-9629 1.50
PEO-9634-B 1.40
PEO-9647 .05
PE0O-9652 .07

Hex Head Bolt il Cap o I e TI Vata e e s v s o s's sieioie o ia aivesos i,
Hex Nut = Cap. itom Rt I Ic e or b, s o v s e as PR = e Sh 4 e
Hex Head Bolt - Tilt Link to Adjusting Lever ......... e tuaga
Lock Washer - Tilt Link to Adjusting Lever ............... LK
Hex Nut - Tilt Link to Adjusting Lever ........ceevceeeineen.
Ratchet Plate (For i BRI eV e Die it s v e ettt o aies an oe LIt
Hex Head Bolt - Ratchet Plate to Ball Seat Bracket I BN
Lock Washer - Ratchet Plate to Ball Seat Bracket .......... o
Hex Nut - Ratchet Plate to Ball Seat Bracket ............o....
Curb>Lift Lever Endr iavo i ilimes s, S oo d o s L e L
Hinge Casting (With Bearing Races and Hlnge TUbe ) & B e T
Bracket - Hinge Bearing ........ Tt AN L A s e
Hex Head Bolt = Bracket ito] HINGERI, « o vioiesinn sie calessios e s o asisass
Special Lock Washer -~ Bracket to Hinge .........c..... o e et
Hex Nut (Slotted) - Bracket to Hinge ...... i N ol e S
Hex Head Bolt - Bracket to Hinge ...... et AR T (BT TR
Lock Washer - Bracket to Hinge ..... A e X T oy AR
Hex Nut (Slotted) — Bracket to Hinge ............... T
Ratchet — Curb Lift ..... Ay S I A B LT T e S L e
Tilting Lever Latch ....... s Taratat s o et tab adugatin s ek sy vobhae A aRe s R e e et
RifleyBel tGUard Assemblyga e i lin s U0 T T e o
Tabet— Hinge' . roin, 2 B R R T T A SRR 5 Sl R £
PitmantRodt (Liens- Caps)ibansda s Soxond ~a ot B e ey
Brace ‘Rod ey, (a2t P e PR T R - L R S R R 2 ety
Lever - Tilt Ad]ustlng or eI S T T AR SRR TR s A
Lever - Curb Lift ..... o B e el o RO o e
Cap - SBalla(Pitmanyand  Taltehank i R it s b s =
L R e Ve T ASSEmh ] 1yt Pt e e R ot s g i g i
Shim (,005) - Tilt Ball Socket and Pitman Ball Cap ...v......
Shim (.010) - Tilt Ball Socket and Pitman Ball Cap ..........
YokeS— UtToint [(Splined) ambs i Sitlovas lon i, BEE e e
Drag Bar Assembly ....... & s el YT Er e ORPR A R it 2 eYetaTa o X
Plate - Pulley Housing Support Bracket BRI o R AR T Afre
Hex Head Bolt, — Plate t0 Tractor .u.eeseeesceseeen eafals sinlupaate 5
Hex Head Bolt - Plate to Tractor ........... e e Vet
Lock Washer - Plate to Tractor 0 I T TP By oy e B S S ,
Hex Nut - Plate to Tractor ........ O YLl ol it e e
U-Bolt —~ Elevating Lever Extension ...... e o e DA A A TR
Eyebolt — Hinge Balance Chain .............. YA 0.0 OO DS AR
Eyebolt ~ Clutch Throwout ....... A ARG AN VR e
0iE Sealt— PitmangBox i i . R 15 O 5 AR T A, 5
Cork Seal - U- ]olnt Housing Cap +........ ST i A e ehte avits
0il Shield ..... S TS ST g At s et SRR Rt i e R SRS
OilaSeallfie, merin s oo AT O S s e ey TR Ay R s s
Block - Rubber Stop ...... B aTaY et el ate o erat ol ey 8 DT e et i el Al cispels
Pin' ~iCablesPullley iy, o hi s Ry, e s e 5 5 R G ¥
Spacer - Tilt Lever (Large) ......... AT S cele i bl Ty .
Spacer = Tilt Lever. (Small) " ias i it i SR B S
Pin - Cable Pulley Bracket to Hinge .......ouvveun. e
BitmaniPintl o8] O D Toats STy PR i E e o A R R 2 )
Hinge BN it i i -l Y G AP (Sl S T, U
Spacer - Pedestal Pin ........... $ s e s R T Ry
Bin—tPulleydHousing it iTibr dhani s o et S A S Ny
Washer - Pitman Adjusting .......... N ST o A R TR AT
Thimble - Cable ..... B Ry o L A DR o L S FSpa . L rae e i B
Clamp BEACKe ti i s S A i e im0 A e st il BT Tl b 2 2
ShIms (76 alS/06 2] /325 s% vl £, 50 L i R St
Adjusting Screw - Pulley Housing ............ P PR, o e R SR
Bolt - Swathboard to Outer Shoe (Sq. Hd. 1/2-13 x 4.25) .....
Adjusting Bolt — Balance SPTing ..vuveeveeennonennenns A S
Pin:—vCablegSHeave i il o i o G oom stk afele olis jugedt- St o ayahs wiite aTe
Shim’(J0306) Drinva kShat £, 5.0 b sl b il T A AR 5
Washer - Clutch Throwout SpPring .........eeeeee... oFh R Wiy

I e N e I I SR SURN R JUR ST Sy BB B B

Ll B e e e e e R e ) R R S A S e |
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IMPLEMENT PARTS PRICE LIST

Part No. Price Description Unit
FERGUSON HEAVY DUTY MOWER-PEO-21 -FRAME PARTS (Continued)
PE0-9653 ; 3210 ] USBolt —“Cable Clamp sy e s AT AT 2
PEQ-9657 .08 | Flat Washer (1-1/3 x 1-3/4 x 1/8) - Drag Bar ........ 1
PEO-9658 .05 Washer — Cur b it L e e T e e als alele oore 0 O ST R e 1
PE0O-9660-C 1.50 Pin — Pedestal’ o e 500006000000 B0 0TI ke 1
PEO-9669 25 ] U-Bolt - iGrasstSticlgte: SWaA D oA A RNt et otets o s ais ais s b ose sinla ot 1
PE0Q-9671 J05 [ iWasher — EName s BraCk e i A o g e ade s oy SO (1 PR T y 1
PEO-9672 .05 v BUERO P Y) - = TTVERD SIHATT ooc 060004006090 000BGOH 0 e e -
PEO-9673 A 5 Shim “( 202450 =D riveRShafeti i rar e 06000060 0BT AT -
PEO-9675 .05 Shimi (. 0368 D e S T s e o atarn o O RS -
PEO-9680 .05 | Shim (.0050) - Drive Shaft ............. 006D BN AR -
PE0O-9681 .15 | Flat Washer (21/32 x 1.62 x .18) - Retainer SCrew ........... 1
PEO-9682 .08 Shim (.0184) - Crankshaft Bearing Adjusting ......ecevevesann -
PE0O-9683 .08 | Shim (.0245) - Crankshaft Bearing Adjusting ............ocnn. -
PE0O-9684 .08 | Shim (.0306) - Crankshaft Bearing AdjusSting ........eceeeeann -
PE0-9685 .08 | Shim (.0368) - Crankshaft Bearing Adjusting .......eeveeeanen d,
PE0-9691 .32 | Flat Washer (3/4 x 3.12 x .31) - Drag Bar Bracket ........... 3
PEO-9697 1.00 AdiuztineBol U C T oSl Bl AN C e RO DT T s C . o o oiaie ainsae s a 1
PE0-9701~-B 1. 35 | Ad st inetBo N g B RS D T 1) o R R s & aikisie Sa s sis s araicia 1
PE0-9702 .25 Shim - Rear Knife Guide ...... SR 00060 OUOE 08 COEOn AR =
PEO-9705 .10 Shim BT o L e G T T € e N e s ot )= Calata it okt Nelaphis 5 -
PE0O-9708 .06 ST G Vomie IPIEE 00000 000800060000 0008068000 00 5800 ot citrt R IRt -
PEO-9709 2.00 Bad L T Ly o S e e v 0500060000000 00000 Ot 1
PED-9713 .20 Lock Screw — Hinge Tube .............. 1
PE0-9722 .25#| C. S. Rivet (7/32 x 1-7/16) ...... S8 6000 H0aANE eI Ate TIR I : -
PEO-9737-B .20 o = ISR 5008800800006 080400008080 000080800 Hs 3 T Py 1
PEO-9742-B .07 | Snap Ring - U-Joint .......... 0B ADOED00 00000 000NN SR 8
PEO-9744 1.10 | Bolt - Drag Bar to Drag Bar Arm .............. 5 Aok o LIS 1
PEQ-9745 <3555 Hooldl — Gt ch ST N oy o1 e e o O s e H e 16 A0 A ORI 38 & 1
STANDARD PARTS
Part No. Price Description Part No. Price Description
20387-S $3.00 C | 5/16-24 x 1 Hex Head Bolt || 22179-S $ .18 5/8-18 x 3-3/4 Hex Head
20392-5 .07 1/2-13 x 1 Hex Head Bolt. D) (it S oy A e o
20549-5 .08 1/2-20 x 2-1/2 Hex Head 22180-S o1l 5/8-18 x 3 Hex Head Bolt.
Bokit ol kel vesseas || 22644-5 .02 5/16-24 x 1-1/4 Hex Head
20872-S .05 7/16-20 x 2 Hex Head Bolt Bolt (Dr. Hd.) ........
20878-S 4.00C 7/16-20 x 1-1/4 Hex Head 23408-S .02 5/16-18 x 1 Carriage Bolt
Bolt™, a5&e. Shais e aaRi sl e e Jats 23440-5 .06 3/8-16 x 1-1/4 Carriage
20879-5 .06 7/16-20 x 1-3/4 Hex Head Bolttaes o, | atu o sl
BOlt < i o5 it s S R 23502-S .06 7/16-14 x 1-3/4 Carriage
20882-5 .06 7/16-20 x 2-1/4 Hex Head ) 2V L5 S P OSSR R AT
Bolt i SRR RIRGAE 25691-S .07 7/16-20 x 1-3/4 Hex Head
20895-S .04 " | 7/16-20 x 1-1/2 Hex Head Boltsl(Dris End) ", .. o84
| Bolti.»riii. oSy Kt iR 57 00S .06 3/8-24 x 1-3/4 Hex Head
21046-S .10 - | 5/8-11x 1-3/4 Hex Head Boltie(Dr: End). . vai. s
Bobteib, o it itk |825724=S 212 5/8-18 x 2 Hex Head Bolt
21049-S .23 3/4-16 x 1-3/4 Hex Head (DL SENA)T s e ae s s ¥
i Boltif ., S 207 . || 25794-5 .15 5/8-18 x 3-1/4 Hex Head
21175-8 .10 5/8-18 x 2 Hex Head Bolt. Bolt (BT End} . . i,
21447-5 .05 7/16-14 x 1-1/2 Hex Head 33792-8 .05 7/16-20 Hex Nut ....... ol
BoLt ronh o0 b XS T sl .eo || 33797-S .03 5/16-18 Hex Nut ....... 0
21448-5 .05 7/16-14 x 1—3/4 Hex Head 33798-5 .02 5/16-24 Hex NUt ...vvennn
BOl T s, oht de e arosi e 33799-5 .05 3/8-16 Hex NUut ..........
22175-8 .10 5/8-18 x 1- 1/2 Hex Head 33801-5 .03 TAL6214 Hex -Niti s . ¥ it
Bolt %4255 R e vees || 33806-5S .05 5/8-18 Hex Nut ..........
22176-5 .60 5/8-18 x 7 Hex Head Bolt. 33820-5 .05 7/16-20 Hex Nut (Slotted)
221778 .45 5/8-18 x 5-3/4 Hex Head 33845-5 .05 1/2-13 Hex RUE ...uvveen.
Boll. v e ol PR B . || 33846-5 .05 1/2-20 Hex Nut ..........

s e




IMPLEMENT PARTS PRICE LIST

Part No.

Price

Description

Description

FERGUSON HEAVY DUTY MOWER-PEO-21 -STANDARD

33848-5S
33849-5
33851-5
33852-5
33862-S
33979-5
33982-5
34038-5

34721-5

34806-S
34807-5
34809-5
34810-5
34813-5S
60140-S
60334-5
60370-S

. 60413-5

60454-5
60954-5
60981-5
61089-5
62279-5
62303-5S
62357-5
72017-5

$ .05
.06
.10
.10
.12
.03
.06
.24

.02
.25 C
02

.03
.02
.02
.25
.25
.25
.01
.01
.01
.01
.01
.01
.01

W

9/16-18 Hex Nut..........
5/8-11 Hex Nut
3/4-10 Hex Nut
3/4-16 Hex Nut
5/8-18 Hex Nut (Slotted).
3/8-24 Hex Nut (Slotted).
1/2-13 Hex Nut (Slotted).
1-1/8-12 Hex Nut
(Slotted)
5/8 x 1-3/16 x 3/32
ElatiWasher (258, cou..s
5/16 Lock Washer
3/8 Lock Washer
1742 LockiNasher: .o« cuba e
9/16 Lock Washer ........
3/4 Lock Washer
3/8 x 7/8 Flat Hd. Rivet.
5/16 x 3/8 R.H. Rivet ...
7/32 x 9/16 R.H. Rivet ..
7/32 x 3/4 R.H. Rivet ...
7/32 x 15/16 R.H. Rivet
5/32 x 5/8 O,H. Rivet ...
1/4 x 3/4 0.H. Rivet ....
1/4 x 1-1/2 O.H. Rivet ..
3/16 x 3/4 C.S. Rivet
3/16 x 7/8 C.S. Rivet ...
3/16 x 1-13/16 C.S. Rivet
1/8 x 3/4 Cotter Pin ....

...... e s

Part No. Price
72053-5 $ .01
72071-S .01
72073-5 .01
72109-5 .01
72111-8 .01
72147-5 .01
73912-5§ .02
74021-8 .06
74028-5 .02
350690-S .03
350719-5 .10
351436-S 1.30 C
351500-S 1.30 C
351504-S .08
351505-8 .06
353024-5 A2
353035-A1-5 .12
353043-A1-S aidi 2
355624-S .06

PARTS (Continued)

1/8 x 1-1/4 Cotter Pin .,
1/8 x 1-1/2 Cotter Pin ..
3/16 x 1-1/2 Cotter Pin .
3/16 x 2 Cotter Pin .....
1/4 x 2 Cotter Pin ......
1/4 x 2-1/2 Cotter Pin .,
3/8 x .93 Clevis Pin ...,
3/8 x 1-7/8 Clevis Pin ..
3/8 x 1-15/16 Clevis Pin,
7/16-20 x 1-1/4 Sq. Neck
B owsBolt-" 2 o i nvisnens
5/8-18 x 2-3/4 Carriage
Bolt
7/16 Special Lock Washer.
5/8 Lock Washer .........
5/8 x 1-1/2 x .18 Flat
Washer a8, oo, . a e Ty
5/8 x 1-1/4 x 5/32 Flat
Washer ..... yete kS el e
Zerk Fitting - 1/8 Pip
(459 Angle) .....o.....
Zerk Fitting - 1/4-28
(45° Angle)
Zerk Fitting - 1/4-28
CSETAIENT) - citdnds oy
7/16-20 x 1.7 Sq. Neck
Plow Bolt
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 HEAVY DUTY
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